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Fluoroquinolone prescribing

Background
AWMSG NPI: 4C items per 1,000 patients

Information from AWMSG Primary Care Antimicrobial Guidelines:

	Condition
	Comments
	Medicine
	Adult dose
	Duration of treatment

	Acute pyelonephritis (upper UTI) 
· NICE CKS (2021)
	If admission not needed, send MSU for MC&S and start antibiotics. Reassess the person if symptoms worsen at any time, or do not start to improve within 48 hours of taking the antibiotic.

Refer pregnant women with pyelonephritis to secondary care for IV antibiotics.  

Treat according to sensitivities on recent MSU results if available, otherwise treat empirically.
	Cefalexin
	500 mg BD or TDS
(up to 1–1.5 g TDS–QDS for severe infections)
	7–10 days

	
	
	OR
	
	

	
	
	Trimethoprim (if susceptible)
	200 mg BD
	14 days

	
	
	OR
	
	

	
	
	Co-amoxiclav (if susceptible)
	625 mg TDS
	7–10 days

	
	
	OR
	
	

	
	
	Ciprofloxacin
(consider safety issues – see Medicines and Health care Products Regulatory Agency (MHRA) advice).
	500 mg BD
	7 days

	Acute prostatitis 
· NICE CKS (2020)
· NICE NG110 (2018)
	Send MSU for culture and start antibiotics.

A 4 week course may prevent chronic prostatitis.

Fluoroquinolones achieve higher prostate levels. See MHRA advice for restrictions and precautions for using fluoroquinolones due to very rare reports of disabling and potentially long-lasting or irreversible side effects affecting musculoskeletal, cardiac and nervous systems. Warnings include stopping treatment at first signs of serious adverse reaction (such as tendonitis), prescribing with special caution in people over 60 years and avoiding co-administration with a corticosteroid (December 2020).  
	First 
line
	Ciprofloxacin
(consider safety issues – see MHRA advice).
	500 mg BD
	14 days, then review

	
	
	
	OR
	
	

	
	
	
	Ofloxacin
(consider safety issues – see MHRA advice).  
	200 mg BD
	

	
	
	
	OR
	
	

	
	
	
	Trimethoprim
(if unable to take a fluoroquinolone)
	200 mg BD
	

	
	
	Second line
	After discussion with specialist:
Co-trimoxazole
(when there is C&S and good reasons to prefer this combination to a single antibiotic)
	960 mg BD
	

	
	
	
	OR
	
	

	
	
	
	After discussion with specialist:
Levofloxacin
(consider safety issues – see MHRA advice).
	500 mg OD
	

	Non-specific/non-gonococcal urethritis – first episode
· BASHH (2018)
· NICE CKS (2019)
	Patients should abstain from sexual intercourse until 14 days after start of treatment and symptoms have resolved.
 
Treat partners and refer to Sexual Health service. 
	First line
	Doxycycline
	100 mg BD
	7 days

	
	
	Second line
	Azithromycin
	1 g stat then 500 mg OD for 2 days
	3 days

	
	
	
	OR
	
	

	
	
	
	Levofloxacin
(consider safety issues – see MHRA advice)
	500 mg OD
	7 days

	Epididymo-orchitis
· BASHH (2020)
· NICE CKS (2021)
	Usually due to Gram-negative enteric bacteria in men over 35 years old with low risk of STI.  

If under 35 years old or STI risk, refer to Genitourinary Medicine (GUM) for additional IM ceftriaxone treatment. Use of an oral cephalosporin instead of IM preparations is not recommended due to increasing resistance.
	If over 35 years with low risk STI:
Levofloxacin
(consider safety issues – see MHRA advice)
	500 mg OD
	10 days

	
	
	OR
	
	

	
	
	Co-amoxiclav
(If quinolones are contra-indicated)
	625 mg TDS
	

	Pelvic inflammatory disease
· BASHH (2019)
· NICE CKS (2019)
	Refer patient and contacts to Sexual Health service. Always culture for gonorrhoea and chlamydia and test for Mycoplasma genitalium.  28% of gonorrhoea isolates are now resistant to quinolones, therefore if gonorrhoea likely (partner has it, severe symptoms, sex abroad) use ceftriaxone regimen or refer to Sexual Health service. Use of an oral cephalosporin instead of IM preparations is not recommended due to increasing resistance.

Exclude: ectopic pregnancy, appendicitis, endometriosis, UTI, irritable bowel, complicated ovarian cyst, functional pain.
	Metronidazole
	400 mg BD
	14 days

	
	
	PLUS
	
	

	
	
	Levofloxacin
(consider safety issues – see MHRA advice)
	500 mg OD
	14 days

	
	
	If high risk of gonorrhea:
	
	

	
	
	Ceftriaxone
	1 g IM
	Stat

	
	
	PLUS
	
	

	
	
	Metronidazole
	400 mg BD
	14 days

	
	
	PLUS
	
	

	
	
	Doxycycline
	100 mg BD
	14 days



Fluoroquinolones may also be required in response to sensitivity results where a preferred agent is not suitable due to resistance.
Method
Assess a reasonable sample of records per prescriber with prescription of a fluoroquinolone (see section on Sample size). Exclude prescriptions given for traveller’s diarrhoea or Helicobacter pylori eradication.

Identify prescriptions for the following oral medicines: 
· Ciprofloxacin
· Levofloxacin
· Ofloxacin
Start the searches using a 3-month window and extend it if necessary to reach the required number of cases.

[bookmark: _GoBack]Following the audit, complete the Review Sheet.

Data collection sheet
An Excel version of this data collection sheet is available on the AWTTC website.

	Patient ID
	Fluoroquinolone prescribed
(Name)
	Pyelonephritis? 
· Yes [Y]
· No [N]
	Pelvic inflammatory disease? 
· Yes [Y]
· No [N]
	Acute prostatitis? 
· Yes [Y]
· No [N]
	Epididymo-orchitis? 
· Yes [Y]
· No [N]
	Non-specific/
non-gonococcal urethritis – first episode, second line? 
· Yes [Y]
· No [N]
	Laboratory sensitivity? 
· Yes [Y]
· No [N]
	Other indication (Please list)
	Decision to prescribe is according to national/local guidance or lab sensitivity? 
· Yes [Y]
· No [N]
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	% Yes
	
	
	
	
	
	
	
	
	

	Standard
	
	
	
	
	
	
	
	
	100%
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